
Picture: Description: Code:

Ploughs

PLOUGH MEALIE BRAND CPL. VS 8/10 PLOCPL

PLOUGH COMPLETE VS12 PLOCPL12

PLOUGH INDIA/HARDMAN PLOIND

Plough Parts 

PL PART: BOLT+NUT CS10X30 (M/BOARD) PLOP123

PL. PART: BOLT CUP SQ 10X30MM PLOP134

PL.PART: AXLE + NUT (102) PLOP110

PL.PART: BAR HOLDER ASSY (101) PLOP120

PL.PART: BEAM VS 8/10 (103) PLOP121

PL.PART: BOLT CUP SQ12X65MM PLOP128

PL.PART: BOLT HEX M10X30 PLOP129

PL.PART: BOLT HEX M12X50 PLOP127

PL.PART: BOLT HEX M12X90 PLOP131

PL.PART: CROSS BRACE (105) PLOP130

PL.PART: DRAWBAR ASSY. (106) PLOP140

PL.PART: FROG VS 8/10 (108) PLOP160

PL.PART: HANDLE BAR L/H (110) PLOP180

PL.PART: HANDLE BAR R/H (113) PLOP181

PL.PART: HANDLE STAY LEFT HAND (130) PLOP299

PL.PART: HEEL VS 8/10 (112) PLOP182

PL.PART: LANDSIDE ASSY (INDIA) PLOP221I

PL.PART: LANDSIDE ASSY. (117) PLOP221

PL.PART: MOULDBOARD MB200/250 (118) PLOP230

PLPART: MOULDBOARD MB300 (119) PLOP231

PL.PART: REGULATOR (121) PLOP280

PL.PART: SHARE VS 10 (123) PLOP291

PL.PART: SHARE VS 12 (124) PLOP292

PL.PART: SHARE VS 8 (190) PLOP290

PL.PART: SHARE VS 8 (INDIA) PLOP290I

PL.PART: SPANNER VS 8/10 (186) PLOP294

PL.PART: SPREADER BAR (128) PLOP295

PL.PART: U-CLAMP ASSY. (133) PLOP310

PL.PART: U-CLAMP ASSY. (INDIA) PLOP310I

PL.PART: WHEEL ARM (136) PLOP331

PL.PART: WHEEL ARM (INDIA) PLOP331I

PL.PART: WHEEL VS 8/10 (135) PLOP330

PL.PART:BOLT+NUT CS12X30 (SHARE+ L/SIDE)PLOP125

PL.PART:BOLT+NUT CS12X50 PLOP126

PL.PART:HANDLE STAY RIGHT HAND (129) PLOP296

PL.PART:SHARE UPSET 8/10 (125) PLOP293

PL.PART:STAY BEAM TO M/B (131) PLOP297

PL.PART:STAY HDLE TO M/B (132) PLOP298
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